



Product Service

CERTIFICATE

No. Z2 053696 2370 Rev. 00

Holder of Certificate: **KOMPAN A/S**
C.F. Tietgens Boulevard 32C
5220 Odense SØ
DENMARK

Production Facility(ies): 063062

Certification Mark:



Product: **Climbing nets**
Model(s): **NRO836**

Parameters: Net climbing structure with frame of natural robinia wood in dimension Ø140-160mm.
Climbing net of 19 mm PE rope with galvanized steel reinforcement.
Play features of rotomolded or extruded PE and rubber.

Tested according to: DIN EN 1176-1:2017
DIN EN 1176-11:2014
EN 1176-1:2017
EN 1176-11:2014

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition the certification holder must not transfer the certificate to third parties. See also notes overleaf.

Test report no.: 713150089-2
Valid until: 2024-04-14

Date, 2019-04-26

(Michael Weber)